EsiHOO

PRODUCT
INSTALLATION
GUIDE

65*66*112(120)CM

www.sihoooffice.com



Model: M90C-M101

A A
Hello Friend, L 4

Thank you for choosing SIHOO office chair.

If you need an installation video, you can go to our official website

sthoooffice.com.

The chair comes with product warranty service. If there is any problem
with the chair, please contact our after-sales service department on
SIHOO store immediately, and believe that they will provide you with a
satisfactory solution. If the chair meets your needs, welcome to share

your feelings.

Please feel free to contact us via the following email:

service(@sihoooffice.com

Thank you for being one of our customers. We love our customers, if

you need us, we will always be here.

SIHOO

FR

Pensez 3
donner ou recycler. N

6 LBARQUETT = % @

Séparez les éléments avant de trier https: /quefairedemesdechets fr
CAUTION ! ACHTUNG !
Work on gas springs only by Arbeiten an Gasfedern nur durch
trained specialist personnel. eingewiesenes Fachpersonal.

CONTENTS

1.User Manual.........c.ccocoinininininie P01-P02
2.Benutzerhandbuch.........c.ccccoeieienne. P03-P04
3.Manuel utilisateur...........cccocoovinininenns P05-P06
4. Manuale utente..........cccooevvninencncnnne. P07-P08
5.Manual de usuario........c.ccccecererernenne. P09-P10
BAATTEIIE ... P11-P12
T35 Ay e P13-P14



Model: M90C-M101

CDEIF BEHRmEHERDWEEXLTEHIC
HIHEITEVE LT,

BB FIE =FRmEFRIEZ RN LE T,
AEIRERAZ I3 REE & L TIRWD RYIICRE LTI
T ELLKREICHREWIES S, CERFTICTHEIZERA
E1Z 0T BRI EV, BEVARITAIHLEED HN
IE B DAREZIY = R—MIBBOEDLELLEN
- OB EIBIT AL DICEBZE RN LE T,

AEELGRRCHARBRALEANTTVELIGE R
B CHEER IS LN, 24BN ORE WV LE T,
(X— )L R—B) service@sihoooffice.com

OARIBRICHIGW T B AREZIY = R—hcT

R T EBEC AN ESLCERA TIRHIBELESH
FELWNELE TS

SIHOO



01

User Manual

{\‘d Assembly Instruction (the size will be according to regular measurements)

"

e

l
FT

~ [Front sidef

€ Screwthe castorsinto the

0 Put the gaslift into the center

Use six M6*20screws and small
washers connect the seat

e ofthe base. cushion and the armrest, with
the arrow on the armrest facing
forward.

e
* .
o .
dejd-pET" ]
Py X

Use four M6*20screws and small
shims to connect the lever
mechanism to the seat cushion.

Use three M8*20 screws and
big shims to connect the
backplate to the seat cushion.

@ Putthe upperpart of the

assembled chairinto the
gaslift.

!

V/ o\

0 Insert the backrest into the slot.

Armrests height adjustment;
Five gears of height adjustment;

leftand right ;

Chair height adjustment by pressing
down the hand lever; Back tilting '
position adjustment by pulling out
the hand lever, and pushing the
hand lever back to lock up

Can move forward and backward, - - -

% Functions (thesize wilibe according to regular practice)

_______________________

Tighteness adjustment for -
backrest tilting :

Installation Safety Guideline
=]

1. Please read through assembly instruction and parts list before any installation.

2. Please check if there are missing parts or any damages.

3. Please put on the protection gloves to avoid any injury when installing.

4. Please choose a spacious and clean place and cover a paperboard on the floor to avoid any friction
damage when proceeding the instllation.

5. Please fasten all the screws and shims into the installation positions tightly according to the Assembly
Instruction.

6. Please be aware that the gaslift would be difficult to remove once installed.

If the chair is needed to be removed, firstly,you can apply a rubber hammer to remove it by tapping the
gaslift head a few times; then you may take out the chair base. Secondly, tap on the five legs to loosen the
gaslift from the base. Please be careful during the operation.

(Disclaimers: customers will be responsible for any damage or injury caused by misconduct of installation,
please be careful.)

Precautions for use &

1.The product was designed for one person only, please do not be seated more than one person.

2.You shall refer to the functions instruction when you are using the product.

3.The product can only be seated when all the screws and parts are fastened. All parts should be checked on
every three months routinely to make sure no loose.

4.Please use the product on the flat floor. Away from humid enviroment, any fire hazards and direct sunlight.
5.Children under 5 shall be accompanied by adults when using the product.

6.Please do not stand on the chair or use it as a ladder or footsteps.

7.Please do not sit on the armrests in case of causing any danger.

8.Please use a soft cloth to clean up the dust on the product before usage. Do not use rough cloth to wipe
the product.

9.For your own safety, please do not uninstall the gaslift.

Parts List

(The size will be according to regular measurements; Screws and shims with one more as a backup)

0 A P

B
Castor*5pcs Base*1pc

Headrest*1pc
000 ©

Big shims*3+1pcs

Armrests*1pair

o=
©0©
©0©
©
©

Gaslift*1pc

Small shims*10+1pcs

1 LELLE

Hex Wrench*1pc Lever Mechanism Screw(M6*20)*4+1pcs

11 1LRERE

Backrest screw(M8*20)*3+1pcs Armrests Screw(M6*20)*6pcs

5 cm

0 1 P 3 4 6 7 8 9 10
FYTYTETY FYYTY ATy FEYSYISYS] ISTSUTYITI IYTRTETI (YTYYIROTM ATTIITNT] INTTVIYINI IYCRINCTI (MINTI OO

Lever Mechanism*1pc

!l

Seat cushion*1pc

Note: Please separate the screws by size before assembly for easy installation.

02



03

Benutzerhandbuch

6\‘“ Installationsanleitu Ng (Die Grélke entspricht den reguldren Malken)

)

e

1
& T Bt

~ [ vorderseitef]

€ Sctzen Sie die Rollein die

Basis, indem Sie driicken.

Setzen Sie den Gasheber in
die Basis ein.

Verwenden Sie 6 M6*20Schrauben
und kleine Unterlegscheiben
verbinden das Sitzkissen und die
Armlehne, mit dem Pfeil auf der
Armlehne nach vorne gerichtet.

[[vorderseite]] F
% O . O N
8 o
. L]
(o] 0

o

=T h[3

[ Vorderseite ]

=

Verwenden Sie 4 M6*20Schrauben
und kleine Unterlegscheiben, um
den Hebelmechanismus mit dem
Sitzkissen zu verbinden.

Verwenden Sie 3 M8*20Schrauben
und grofie Unterlegscheiben, um
die Rickplatte mit dem Sitzkissen
zu verbinden.

Setzen Sie den Mechanismus
in den Gasheber.

!

7\

Setzen Sie die Kopfstiitze in die Rickenlehne des Stuhls ein,

SchlieRen Sie die Installation des Stu

hls ab.

% Funktionsshow iecrsre entspricht der reguliren Praxis)

Die Hohe der Armlehne kann durch
Driicken der Taste eingestellt werden,
und die Hohe kann durch fiinf Gange
eingestellt werden; Die Oberflache der
Armlehne kann nach links und rechts
hin und her geschoben werden

Driicken Sie den Griff nach unten, um
den Sessellift einzustellen. Ziehen Sie
es heraus, um die Neigung
einzustel-len, und drlicken Sie es
hinein, um die Neigung zu verriegeln.

Einstellbare Riickenhohe
der Stiihle

© Einstellung der
77777777 ' Ruckwartselastizitat |

@ Anziehen @Losen

VorsichtsmalRnahmen bei der Installation

1.Bitte lesen Sie die Installationsanweisungen (Bild) aller Zubehorteile vor der Installation sorgfaltig durch und
beherrschen Sie die Installationsschritte und -methoden.

2.Uberpriifen Sie, ob das Zubehor vollstandig und beschadigt ist.

3.Um Verletzungen wahrend der Installation zu vermeiden, wird empfohlen, Handschuhe zu tragen.

4.Wahlen Sie bei der Installation einen gerdumigen und sauberen Standort. Das Papier wird flach auf den Boden gelegt;
um zu verhindern, dass die Komponenten wahrend der Installation mit dem Boden kollidieren.

5. Um eine reibungslose Installation zu gewahrleisten, befestigen Sie bitte alle Zubehdrschrauben geméaf Installa-
tion-sanleitung an den Lochern und bringen Sie die Schrauben fest an.

6. Bitte beachten Sie, dass das Entfernen der Pneumatikstange schwieriger ist.

Wenn Sie den Stuhl wahrend der Bewegung usw. entfernen missen, klopfen Sie mit einem Hammer mit Gummikopf
mehrmals vorsichtig auf den Kopf der Pneumatikstange und entfernen Sie dann die Basis. Klopfen Sie dann weiter
leicht auf den Finf-Sterne-Fult und verwenden Sie dabei das Vibrationsprinzip, damit der Luftdruckstab abfallt. Da es
mit Werkzeugen gemacht werden muss, achten Sie bitte darauf, nicht verletzt zu werden.

(Die durch diesen Vorgang verursachten Produktschdden und Unfélle fallen nicht unter die Produktgarantie. Bitte gehen
Sie vorsichtig damit um.)

VorsichtsmaRnahmen fiir den Gebrauch &

1.Bitte beachten Sie, dass dieses Produkt ein Einsitzer ist und auf eine Person beschrankt ist. Die Verwendung von mehr
als 2 Personen beeintrachtigt die Stabilitat des Produkts und ist geféhrlich.

2.Befolgen Sie zur Verwendung der Produktmerkmale die Anweisungen auf den Produktmerkmalen.

3.Dieses Produkt kann nur verwendet werden, wenn alle Schrauben und Komponenten verriegelt sind. Uberpriifen Sie
die Feststellschrauben und Komponenten mindestens alle 3 Monate.

4.Bitte stellen Sie es auf einen ebenen Boden, wenn Sie es verwenden. Bitte vermeiden Sie die Verwendung in feuchten
oder pyrotechnischen Bereichen. Bitte vermeiden Sie lange Zeit direktes Sonnenlicht.

5.Kinder unter 5 Jahren sollten es unter Aufsicht eines Erwachsenen verwenden.

6.Dieses Produkt ist nur zum Sitzen bestimmt. Bitte treten Sie nicht auf den Stuhl und setzen Sie sich nicht auf die
Armlehne. Es kann leicht zu Schaden am Stuhl und zu Gefahren kommen.

7.Entfernen Sie nach Abschluss der Installation mit einem weichen Flanell den von den M&beln angezeigten Schmutz
und Staub. Es ist strengstens verboten, die Mobel mit einem Tuch mit Kies abzuwischen.

8.Zu lhrer Sicherheit ist es strengstens untersagt, den Gaslift zu zerlegen.

Teileliste wiecrsre entspricht den regelmiRigen MaRen; eine weitere als Backup)

0

Castor: 55tk Basis: 1pc Kopfstiitze: 1pc Armlehne: 1 Paar

©OOO
000 0 i

Grofse Dichtung: 3+ 1St Gaslift: 1pc Kleine Dichtung: 10 + 1 St

1 Bill1l

Mechanismus: 1pc Sechskantschlissel: 1pc Schrauben des Stuhlmechanismus(M6 * 20) 4 + 1St

7 188141

1

Sitzkissen: 1pc Stahlblechschrauben hinten (M8 *20) 3+ 1St Handlaufschrauben (M6 * 20)6pc

0 1 2 3 4 5 6 7 8 9 10 om
FYTSTITETt FYYYY FYSTI FRYTIIRYT] ISATVITIT [YYSUITITY (XYY YOTL (YYTYIYTL NI ITIT] YYSUIYETY IYOYURNCTI (OOD

Hinweis: Klassifizieren Sie die Schraube vor dem Einbau anhand der Schraubenlange, um die
Montage zu erleichtern.

04



05

Utilisateur Manuel

{\‘d Assembler Introduction (a taille sera selon des mesures réguliéres)

< Trace avant]
@
| }
=== AT

€ ~ppuyezsurlarouedansle | @) Placez latige de pression @) 6 vis M6 " 20t petites rondelles

pied du fauteuil. d'air dans le trou central du relient le coussin de siege et ;
. ) ['accoudoir, la fleche sur l'accoudoir
pied de la chaise.

étanttournée vers l'avant.

A

5

L

q.

| o

Es

°4Vis M6 * 20 plus petites e 3Vis M8 * 20 pour augmenter la 6 Alignez la partie supérieure du
rondelles pour connecter le rondelle pour relier la plaque d'acier fauteuil assemblé et insérez la
couss de siege. arriere etle coussin desiege. tige de pression d'air.

V/ o\

0 Insérez |'appui-téte dans le dossier du fauteuil et le fauteuil est
installé.

% Fonctions (awile seraselon 1 pratique réguliére)

' La hauteur de l'accoudoir peut étre
' ajustée en appuyant sur le bouton,
‘et la hauteur peut étre ajustée en
 cing étapes; la surface de l'accou
: doir peut étre poussée vers l'avant
E etvers l'arriére, a gauche et a droite!

______________________________ aJ

« Hauteur du dossier
: réglable

© Laclé inférieure peut ajuster le
| télésiege, le tirer pour l'incliner,
i avancer pour verrouiller 'inclinaison

Réglage élastique inclinable
© serrage @ desserrage

Précautions d'installation

1. Veuillez lire attentivement les instructions d'installation (images) de tous les accessoires avant l'installation et maitrisez les
étapes et les méthodes d'installation.

2. Vérifiez si les accessoires sont complets et s'ils sont endommageés.

3. Afin d'éviter des blessures lors de l'installation, il est recommandé de porter des gants.

4. Choisissez un site spacieux et propre lors de l'installation. La peau de papier est posée a plat sur le sol afin d'éviter que les
piéces n'entrent en collision avec e sol lors de l'installation.

5. Pour une installation en douceur, veuillez fixer toutes les vis d'accessoires dans les trous conformément au manuel
d'installation, puis installez les vis fermement.

6. Veuillez noter qu'une fois la tige de pression d'air installée, il est plus difficile de la retirer.

Sivous devez retirer la chaise, par exemple en mouvement, veuillez utiliser un marteau a téte en caoutchouc pour tapoter
doucement la téte de la tige pneumatique plusieurs fois avant de retirer la base. alors Continuez a tapoter doucement le pied
cing étoiles, en utilisant le principe de la vibration pour faire tomber la tige de pression d'air. Etant donné que des outils sont
nécessaires pour terminer, veillez a ne pas vous blesser.

(Les dommz;ges et accidents causés par cette opération ne sont pas couverts par la garantie du produit, veuillez agir avec
précaution

Précautions d'emploi &

1. Veuillez noter que ce produit est congu pour une place et ne peut étre utilisé que par une seule personne. L'utilisation de plus
de deux personnes endommagera la stabilité du produit et est dangereuse.

2. Concernant |'utilisation des fonctions du produit, veuillez suivre les instructions affichées sur les fonctions du produit.

3. Ce produit ne peut étre utilisé que lorsque toutes les vis et pieces sont serrées Vérifiez les vis et pieces de serrage au moins
tous les 3 mois.

4. Veuillez le mettre sur un sol plat lorsque vous ['utilisez, évitez de |'utiliser dans des endroits humides ou pyrotechniques et
évitez la lumiére directe du soleil pendant une longue période.

5. Les enfants de moins de 5,5 ans doivent ['utiliser sous la surveillance d'un adulte.

6. Ce produit est uniquement destiné a |'équitation, veuillez ne pas marcher sur la chaise ou vous asseoir sur l'accoudoir, cela
entrainera facilement des dommages et un danger pour la chaise;

7. Apres l'installation, veuillez utiliser une flanelle douce pour enlever la saleté sur la surface du meuble.ll est strictement interdit
d'essuyer le meuble avec un chiffon avec du sable.

8. Pour votre sécurité, il est strictement interdit de démonter la tige pneumatique.

Liste de pieces

(la taille sera conforme aux mesures habituelles; une de plus a titre de sauvegarde)

Roulette: 5pcs Base: 1pc Appuie-téte: 1pc Accoudoirs: 1 paire

O

Grande cale: 3+1pc

1

Clé hexagonale: 1pc

1

Vis de la plaque arriére (M8*20): 3+1pcs

@ ©OOO

Elévation du gaz: 1pc

LiLl}

Vis de mécanisme (M6*20): 4+1 piece

BLRELE

Vis d'accoudoir (M6*20): 6 piece

Petite cale: 10+1pcs

Mécanisme: 1pc

Coussin de siége en maille:1pc

0 1 2 3 4 5 6 7 8 9 10 om
FYTSTTETt FYYYY FYOTI (YA IRYTA XTI TN [YYSUITITY IYYYYTOTL (YYYYIYTLANTIIOAT] IYYSUCTINY IYTURNCTI (OO

Remarque: Avant l'installation, veuillez distinguer les vis par leur longueur pour faciliter
['assemblage.

06



07

Manuale dell'utente

{\‘d Assemblare Introduzione (adimensione sara secondo le misure regolari)

TFronteT

i

Premere la ruota nella e Mettere |'asta di pressione dell'aria e 6viti M6 " 20 e piccole rondelle
gamba della sedia. nel foro centrale della gamba della collegano il cuscino del sedile e il

di bracciolo, con la freccia sul
sedia. lfolto), ¢ L .
bracciolo rivolta in avanti.
i T //’:a {Frontel
Fronte v/\.:
e ° O o o\
. o
L L]

| o

&

..‘='é

=

°4viti M6 * 20 piu piccole e 3viti M8 * 20 per allargare la guarnizione e Allineare la parte superiore della
rondelle per collegare il cuscino per collegare la piastra in acciaio dello sedia assemblata e inserire |'asta
del sedile e il meccanismo. schienale e il cuscino del sedile. di pressione dell'aria.

)

V/ 7\

0 Inserire il poggiatesta nello schienale della sedia e la sedia e
installata.

% Funzioni (a dimensione sara secondo la pratica regolare)

egolazione dell'altezza
el poggiatesta

Q o

. Altezza schienale
© regolabile

L'altezza del bracciolo puo essere
regolata premendo il pulsante e
['altezza puo essere regolata in
cinque fasi; la superficie del bracciolo:
puo essere spinta in avanti e indietro,
La chiave inferiore puo regolare la |
seggiovia, estrarla per reclinare;
avanzare per bloccare la
reclinazione

Regolazione elastica
reclinabile

' @serraggio @allentamento !

Precauzioni per l'installazione

1. Leggere attentamente le istruzioni di installazione (immagini) di tutti gli accessori prima dell'installazione e
padroneggiare i passaggi ei metodi di installazione.

2. Controllare se gli accessori sono completi e se sono danneggiati.

3. Perevitare lesioni durante l'installazione, si consi%lia diindossare guanti.

4. Scegliere un sito spazioso e pulito durante l'installazione. La pelle di carta € appoggiata a terra in piano, per evitare
che le parti entrino in collisione con il suolo durante l'installazione.

5. Per eseguire l'installazione senza problemi, fissare tutte le viti accessorie ai fori secondo il manuale di installazione,
quindi installare saldamente le viti.

6. Notare che una volta installata |'asta di pressione dell'aria, & piu difficile rimuoverla. Se & necessario rimuovere la
sedia, ad esempio per spostarla, utilizzare un martello con testa in gomma per picchiettare delicatamente piu volte la
testa dell'asta pneumatica prima di rimuovere la base. poi Continuare a battere delicatamente il piede a cinque stelle,
utilizzando il principio della vibrazione per far cadere 'asta di pressione dell'aria. Poiché per il completamento sono
necessari strumenti, fare attenzione a non ferirsi.

(Idanni e gliincidenti causati da questa operazione non sono coperti dalla garanzia del prodotto, si prega di operare
con attenzione)

Note per l'uso &

1. Si prega di notare che questo prodotto € progettato per un posto e puo essere utilizzato da una sola persona.
L'utilizzo di piu di due persone danneggera la stabilita del prodotto ed e pericoloso.

2. Per quanto riguarda l'uso delle funzioni del prodotto, seguire le istruzioni visualizzate nelle funzioni del prodotto.
3. Questo prodotto pud essere utilizzato solo quando tutte le viti e le parti sono serrate Controllare le viti e le parti di
serraggio almeno ogni 3 mesi.

4. Si prega di metterlo su una superficie piana quando lo si utilizza, evitare di usarlo in luoghi umidi o pirotecnici ed
evitare la luce solare diretta per lungo tempo.

5. I bambini sotto i 5,5 dovrebbero usarlo sotto la supervisione di un adulto.

6. Questo prodotto e solo per la guida, si prega di non calpestare la sedia o sedersi sul bracciolo, potrebbe facilmente
causare danni e pericolo per la sedia; R

7. Dopo l'installazione, utilizzare una morbida flanella per rimuovere lo sporco dalla superficie dei mobili. E
severamente vietato pulire i mobili con uno straccio con sabbia.

8. Per la vostra sicurezza, € severamente vietato smontare 'asta pneumatica.

Elenco delle parti

(la dimensione sara secondo le misure regolari, un'altra come backup)

©

Castor: 5pcs Base: 1pc Poggiatesta: 1pc Braccioli: 1 paio

©OOO
0000 |

Grande spessore: 3+1pz Gas lift:1pc Piccolo spessore: 10+1 pz

1 LiLl i

Meccanismo: 1pc Chiave esagonale: 1pc Vite del meccanismo (M6*20): 4+1 pz

7 181181

1

Cuscino in rete: 1pc | Vite piastra posteriore (M8*20): 3+1pz Vite del bracciolo (M6*20): 6 pezzi

0 1 2 3 4 5 s 7 8 9 10 om
P ISTY FEYTY FYYTY ATRYTYTTY IYTSUTYIT) IYYYYTOTL (YTTYIRTL YYYVIOYT) AOTSUIYITY ANCTUINITI (OTAINTI AN

Nota: prima dell'installazione, distinguere le viti in base alla lunghezza per facilitare il montaggio.

08



09

Manual de usuario

i\ju Instrucciones de montaje (el tamafio serd de acuerdo con las medidas regulares)

{Lado delanterof

® T
W 2? b

€@ Atornille lasruedas en las Coloque el elevador degas | (@) 6 M6"20y arandelas pequefias
para conectar el cojin del asientoy

patas. enelcentro de labase. el reposabrazos, con la flecha del
reposabrazos mirando hacia
adelante.
[Tiado delantero] ] /\/ |I

- * ¢ o

o o

L L]

o | .
0 . :_.'EJQ'

04 M6*20y calzas pequefias para e 3 M8 * 20y calzas grandes para
conectar el mecanismo de palanca conectar la placa trasera al cojin
al cojin del asiento. del asiento.

e Alinear la parte superior de lasilla
ensamblada con el elevador de gas.

VUVl

0 Inserte el reposacabezas en el respaldo de lasilla, la silla esta
instalada.

% Funciones itamafio seré de acuerdo a la préctica regular)

| Ajuste dealturadel |
| reposacabezas

La altura del reposabrazos se puede
ajustar presionando el botén, y hay
cinco niveles de ajuste de altura; la
superficie del reposabrazos se puede
empujar hacia adelante y hacia atrés,
izquierday derecha

Altura de la espalda
ajustable

| Tire hacia abajo de la manijapara |
E ajustar el elevador desilla, tirede la
' manija para reclinarse; avance la ]
\ manija para trabaryreclinarsela |

| Ajuste de tension de :
1 inclinacién del respaldo |
© ©Apretar & Aflojar :

manija esté bloqueada

Pautas de seguridad para la instalacion

1. Lea atentamente todas las instrucciones de instalacion (figura) antes de la instalacién para dominar los pasos y
métodos de instalacion.

2. Compruebe si las piezas estan completas y dafiadas.

3.Para evitar lesiones durante la instalacion, se recomienda que use guantes.

4. Elija un sitio espacioso y limpio cuando realice el montaje. El papel se deposita en el suelo para evitar que las piezas
choquen con el suelo durante la instalacion.

5. Para instalar sin problemas, fije todos los tornillos accesorios en los orificios de acuerdo con el manual de instalacién
y luego instale los tornillos firmemente.

6. Tenga en cuenta que una vez que se instala la varilla neumatica, es mas dificil de quitar.

Si necesita quitar la silla (como mover la silla), golpee la cabeza de la varilla neumética con un martillo de goma varias
veces antes de quitar la base. Luego use el principio de vibracién para golpear suavemente el pie de cinco estrellas para
bajar la varilla de presion de aire. Cuando necesite usar herramientas para completar, tenga cuidado de no lastimarse
(Lo(sj d;ﬁ)os y accidentes causados por esta operacion no estan cubiertos por la garantia del producto, opere con
cuidado).

Precauciones de uso &

1. Tenga en cuenta que este producto esta disefiado para un solo asiento y solo puede ser utilizado por 1 persona. El

uso de mas de 2 personas dafara la estabilidad del producto y es peligroso.

2. an respecto al uso de las funciones del producto, siga las instrucciones que se muestran en las funciones del

producto.

3. Este producto sélo se puede utilizar cuando todos los tornillos y piezas estan apretados. Compruebe los tornillos y

las piezas de apriete al menos cada 3 meses.

4. Cuando lo use, coléquelo en un suelo plano, evite usarlo en un lugar himedo o pirotécnico y evite la luz solar directa

durante mucho tiempo.

5. Los nifios menores de 5 afios deben usarlo bajo la supervision de un adulto.

g. ENstelprol?ucto es solo para sentarse, no pise la silla ni se siente en el reposabrazos, de lo contrario es facil dafiary
afar lasilla.

7. Use una franela suave para eliminar la suciedad en la superficie del mueble después de la instalacion. NO limpie los

muebles con un trapo con grava.

8. Por su seguridad, esta estrictamente prohibido desmontar la varilla neumatica.

Lista de piezas

(el tamafio serd de acuerdo con las mediciones regulares; una mas como respaldo)

©

Rueda: 5 piezas Base: 1pc Reposacabezas: 1pc Reposabrazos: 1pair

©OOO
0000

Cufia grande: 3 + 1 piezas Elevacién de gas: 1pc Pequefia cufia: 10+1 pcs

1 LiLl:

Mecanismo de palanca: 1pc Llave hexagonal: 1pc Tornillo del mecanismo de palanca (M6 * 20): 4 + 1 piezas

7 158181

1

Asiento: 1pc Tornillo de la placa posterior (M8 * 20): 3+1 pcs Tornillo del apoyabrazos (M6 * 20): 6 pcs

0 1 2 3 4 5 6 7 8 9 10 om
PP YTy FYYYY FYOTY FEYTIIRYT] ISTTYITIT) [YYY1 FYUTY (YUYI (YOTL (RYTICEYTISNTIITIT] IYYSUCRITY IYOYY TSI (0D

Nota: Antes de instalar la silla, clasifique los tornillos y mida la longitud de los tornillos para la
instalacion.

10



11

<_1)b

‘;\" AT (—mmny o XICENT 3)

)

N

)
TR

AA—LEBFORICHLAA
TSV,

AZRRT) ) e BF OEIDH
RIUIANTLEE L

eﬁztso)Me 2RI ENTVZR—Y
B S =P IN D7
R EEGELTRE W, P—ALRE
DRENMNFICEY FENTWET
ET—LLAREBFGLTES L,

A
Al o

o 0

NGTE o
Q e D

omzts@Me *2RXRILNTVAR
—H—ICTY— Ty a e
BEEGE LTIV,

=DM * 20X ARZTVAR—
P—ICTRF =T L—ho—h
Ty avEBEELTES W,

Q BruUTEETFOLHENR
A2TVYTICEDETANTL
EEW,

!

V/ o\

©Q LR EBFOBSICEALES. ZOBIHET T,

| SERfED= I FE: Ry > 7w b
| BI<r. T—LLAbOBESE
| HEETE3, F-LLZ DR
| EIFBD DA & o TRIRAE
| BEBEETES

L LA—ETICHY, FosT
| RRBTE R, LA—EIMIIC
L SlEHY . ERIAEEERT
| B, LA—ERAICHT A
L ENOYIING

4| N
% BEEET X —2 @movrxicers)

L hOBSE
. EETE3

B2 M T I
LoD @ BT

1VAR—ILVEAREIE

1L ABAILTENSRMI 7 7L DA V2= )L (N) & K <GRA T A Y A= ILFIBE HEEMRF L TE I L,
2. ARBLTVAEED 7LD ERAIEIB L TOWAEWLWHEERL T /IZS L,

3HAAILTHRRIC, EREBTZI-OICFRERBUVTIEET W,

4 AT TR, RRELISEREISFRZRIRL T IV, SBRAMEICERT20EHTOIC. BR—
JLEMEICESICENNE T,

(COEZEICLZBROEE. SHRIERFRLOHFEATIEHDFLADT, FELTLEIV,)

ARECERICHBE, DIEREE %<
BANE S, FLSBENCTE I

1. ARIEF—AED DHEHT. —ARLITOFAT. 2AULOFERIZHISOLEMEEL. BBIHD £,
2. BBOBEDFERICOVWTIE. HEERROSEED ICIRIEL T RT WL,

3.IARTORIEHBEOY I LIERRETRDEFRA TSN TEFET, < edH348TxicOv i
LrEmaidEL £7,

4 AT R, KREFLSAMAICEVWTLE IV, BEVYALDHZ L 22 TOFRIGEIT T L,

BESHADERRBEHEZSBWVESICLTLIET L,

5. 5mUTOFHIGAADRED D L THELTLLEI L,

6. RRIFEDOMDIDTEHIT. RRDEICIISTeD FEDICESKD LAVWTLREIV, COLDICHT
DOWIBCEERZIBIPTVTT,

7. ZORD[IFAZET LS. ZEHNVWIT I VR TERBORADIFC D ZHIE > TLET U,
Vel THRFES AW TR TV,

8. HBRIEDELDIZDIC. AR T TR TUETWITEE Ao

BELPES

(EROYAZIEL B EBDR D ERR—— D ENENTFEREABINTVET)

©

KA —)L 5@ AYRLZ 1A

whFIZ B

= 11E

OO

REIRZAR—1—3+11F

HAR T 1@ INEWARRR—1— 10+ 118

] LiLl:

g 118 NAELVF A XD (M6%20)4+11D
N—2:1{E EHFNE D (MG 20)3+11 T—LLZARDEY(M6*20)6D

0 1 2 3 4 5 6 7 8 9 10
FYTSTTETt FAYYYTOT) (EYTYITYTI XTI YT [YYSUTYETY IYOYYTOTL (YYTYIIYTL NI IOYT] NTSUCTINY IYOTURNCI (OO

AR AREEAALTBRNCEFTR IR EL R VORIZAEL TS L,

12



Sl A clals ) m
o

a6l U8 el 3 Al 5 aanill Clalad 3ol 3 o (D)

Dl sl 30 site o) el @lia S 1Y) Lae Giadl) 2 @)

il die Al gf ciatd dlaall I o155 ) o B)

Aiial (5f il (W) e (s sall G5l Aoty Ciulais el s GlSa JLES) a0 @

el Clalet] W g alSaly il il o sl 21l men by a2 B

i 2 g A el Zad) 0 A0 ol e 0 s 4l ) LYY 20 B)
¢ e Bae &bl (ul ) Gle Sl Gy sl e 43l Y Aulalae 38 e g s @liSay ¢ Vgl ¢ S AN Y dala dlla <l 1Y)
Llead) el 3l A5 o 5ol (g Ay Sl Aadl ) (o] dusadd) Ja Y1 e duial ¢ Wil s S BaclE ) j3) Sy o
(a0 a5 o ¢ il b s 5 e Aali sl 51 s (s e Ol ese o Dbenll () sSms 1i g pusall £318)

Alasiuy) cilalia &

2aly et e ST et Ylliad (he ¢ L aal s el ) iall aenal g5 (D)

il aladiu) sie Caills ) lades g sa )l dlle il (9)

OS5l A520 JS o) 3aY) maea (and gy a5 (21l mren i o Latie V) il sy of (S Y (B)
Ll ae (e oSED 35

58l Gaadll il 5 Guall i ol ¢ ka1 Al e oy Astanse B )l e giall plainl (a @)

ciiall alasinl e Gully 48 Gl g § G 53 JUBY) 0sS of eme B)

sl sha o aluS aaaiiu) o w8 e Cadll o a  B)

hd sl 8l Al b e ) ,A sils e Gaglall axe an D)

0.l rasal R38R 005 Y Al U8 il o Ll Gl Aae U il Aadad aladid s g

Al Axdl N i o) axe s ¢ Aaalall il dal e (@)

(Al A€ AT aal s Ralkinall ULl 8 5 anal ()5S ol el dals

B

CP1 sl CP1 :l V vine T 1 o) A ailiae

©OOO
©OOO

0O 0009

ehd 143 S CP1 1 sa Jas a8 1+ 10 Dwa b

1 Lill1l

CP1 A

CP1 g5l e daki 1 + 41 (MG * 20) amall 41

4E0RLL

addiiaal) Jaly

Y 4
(el LUl G g amal ) sSons) Fananl (30 5 3 50 Aatia ,\"

l
TR

ol g e Y el
4 5 yraa 483y 2xaall
ki 4 alise s i

.(M6 * 20)

2815 5y awial 5Ly
k8 6 5 ok 65 pa
mlus (M6 * 20)

& A A8l o
sacldl) L

}

V/ o\

L)

EPPRPEN I ; )
o ) g S
A sl )

PSR RGTEN:
3 el 2zl Bl

ehi 3 53 S plad
(M8 * 20)

el s

Gk e (o S L85 )] Jpaas

(adiiial) s jaall Gy anall oy sSos) il g 80

Sbll

1

CP1 :a=iall 33lug Aadd 1 + 3 (M8 * 20) ekl Al Jlawall ixkd ] + 6 (M6 = 20) g1oA e jralisa
cm

0 1 2 3 4 5 6 7 8 9 10
Lonbodddondotnelio bbb vteolio e bbbl

13

b\.«;ﬂ\ﬂ_}@aﬂ)\.«d\ Jsh oy olewal) Cayieat dlaviall g Al ¢ confill Ji8 1 jle )

Coeadl gl e Jaw haall
L0 ekl Al g g o
el g lod Ca b
Ll Calall Al g 53 adag

| ekl e ALY Gauall Jyes

';"O & ;...05

14



1. Gasfeder - Sicherheitshinweis

Die Gasfedereinheit darf von Laien montiert werden.

Achtung: Arbeiten an und Austausch der Gasdruckfeder sind nur durch eingewi-
esenes Fachpersonal auszufiihren.

2. Verstellung der Riickenlehne
Sie kdnnen den Gegendruck lhres Gewichts unter der Ruckenlehne nur einstel-
len, wenn die Rickenlehne unter Druck steht.

3. Sitzhoéheverstellung (10 CM)

Die Sitzhohe lhres Drehstuhls lasst sich durch eine Gasdruckfeder stufenlos in
der Hohe verstellen. Ziehen Sie dazu den Hebel unter dem Sitz rechts nach
oben: die Sitzhdhe lasst sich verstellen. Wenn Sie den Sitz entlasten, geht der
Sitz nach oben. Bei Belastung geht der Sitz nach unten. Hebel loslassen:
Sitzhohe ist fixiert.

Tipp: Sie sitzen richtig, wenn Ober- und Unterschenkel einen Winkel von etwa 90
Grad bilden.

4. Neigungverstellung der Kérperlehne (103-113-123°)

Die Korperlehnenverstellung (Zugkraft der Riickenlehne) wird schnell Gber den
Hebel rechts unter dem Sitz verstellt. Hebel nach auflen: die Entriegelung der
Ruckenlehne. Hebel nach innen drlicken: Die Lehnenneigung ist verriegelt.
Achtung: Wenn die Rickenlehne verriegelt ist, ist ein gewisser Druck erforderlich,
um die Verstellung zu 16sen (Nur wenn kein Riickenlehnendruck vorhanden ist).

5. Riickenlehnenverstellung (optional 6 CM)

Aus PP+Fasermaterial, S-formiger Wirbelsaulenrahmen, passt sich der Krim-
mung der Wirbelsaule an, stiitzt den Ricken vollstandig und macht das Sitzen
und Liegen komfortabler; 3 Stufen durch Anheben einstellbar.

6. Nackenstiitze (5 CM)
Die Nackenstitze besteht aus PA-Material und ist stufenlos héhenverstellbar. Zur
Hoheneinstellung schieben Sie die Nackenstltze nach oben oder unten.

Tipp: Beim Zuricklehnen muss Ihr Nacken durch die Nackenstltze komfortabel
abgestutzt werden.

7. Armlehnen/Armsupports (7 CM)

Die Armsupports sind werkzeuglos héhenverstellbar. Dazu den Bedienknopf an
der Unterseite der Armlehne driicken, verstellen Sie die Armlehne in die HOhe.
Bedienhebel wieder nach oben dricken. Drucken Sie den Steuerhebel wieder
nach oben, Armsupport ist fixiert.

Tipp: Die Armlehnen entlasten die Wirbelsaule, den Schultergurtel und die
Armmuskulatur dann wirkungsvoll, wenn Ober- und Unterarm einen Winkel von
etwa 90 Grad bilden.

8. Armlehnen/Armsupport (optional)

Hohenverstellbare Armlehne

Hohenverstellung |7 cm

* Bedienknopf an der Unterseite der Armlehne driicken, verstellen und fixieren
Sie die Armlehne in die Hoheposition.

Normen/
Zertifikate
Qualitatsgiitesiegel

Konstruktionsgrundlage der SIHOO Serie sind Normen
und Anforderungsprofile zeitgemalier Sitztechnik. Die
SIHOO Serie ist SGS + TUV Rheinland LGA Produkts
GmbH geprift und zertifiziert.

EN 1335 -1/-2:2018 Buro-Arbeitsstuhl

EN Siegel EN 16955:2017 Gasdruckfeder / EN 12529 Laufrollen
ope Sicherheit flr hohen ergonomischen Standard

Zertifikatssymbol | ..o EN hinaus.

Garantie Auf diesen Stuhl haben Sie 3 Jahre Garantie.

Wartung/Reinigung

Alle mechanischen und beweglichen Teile sind
wartungsfrei. Gelegentliches Saubern der Laufrollen
von Teppichflusen ist ratsam. Fur die Reinigung der
Bezlige entfernen Sie zuerst den Staub. Flecken
behandeln Sie mit einem weiflen, weichen Tuch
(keine Mikrofaser). Zuerst reinigen, dann pflegen.
Sitz- und Ruckbeziige der M90C Serie sind nutzerfre-
undlich wechselbar.

Anwendung

Dieser Burodrehstuhl darf nur bestimmungsgeman
unter Beachtung der allgemeinen Sorgfaltspflicht und
der Anletung benutzt werden. Bei unsachgemafiem
Gebrauch (z.B. Aufstiegshilfe, Sitzen auf den Armleh-
nen, extremen Belastungen) besteht Unfallgefahr.

Rollen

Serienausstattung mit Rollen fiir Teppichbdden. Auf
Wunsch weiche Rader fir Hartbdden, erkennbar am
andersfarbigen Laufring.

Aus sicherheitstechnischen Griinden muss ein
entsprechender Austausch der Rollen bei Wechsel
von Teppich- auf Hartboden und umgekehrt erfolgen.

Wichtiger Hinweis

Gasfederaggregat nicht erhitzen und nicht gewaltsam
offnen! Arbeiten und Austausch an Gasfedern nur
durch eingewiesenen Fachpersonal.

Vertretung in Europa:
Like Sun GmbH

Planckstr. 59 / 45147 Essen
Tel: +49 1726894470 /
Email: Ec-connection@web.de




Help Center

About Products:

Q: The backrest mesh is broken.
A: Please contact us, and we will arrange the delivery of a eplacement.

Q: The chair is too short for me.

A: Please adjust it to the maximum height to see if it's suitable for you. If not,
we recommend changing the gas lift.

Q: What if | receive a damaged or incorrect product?

A: If you receive a defective, incorrect, or incomplete product, please contact

us immediately and keep all items and packaging materials until your claim is
resolved. If your replacement product is out of stock, we will notify you
immediately of the estimated arrival date and work with you to suggest a suitable
replacement product.

Q: | hear noises when sitting on the chair.

A: Please check if all parts of the chair have been installed tightly. If not, there
might be a problem with the mechanism, and we recommend you send us a
video for further evidence first.

Q: Why would the armrest shake?

A: Please check whether the screws are tightened enough first, then check the
shaking of the armrest pad.

Q: The backrest shakes.
A: The backrest might not be installed tightly. It's recommended to reinstall it first.

Q: There is an abnormal odor when the chair is taken out of the box.
A: Please leave the chair in an airy room for 2-3 days before use.

Q: There are scratches or cracks in the backrest or other parts.

A: We hope this does not affect the normal use of the chair, and you can consult
us for the replacement of the flawed parts.

Q: There are missing parts in this order.

A: In this case, please inform us which parts are missing with your order number
and offer us a photo of all the parts you currently have. Then we will report this to
the factory and arrange the delivery or work with you to find a satisfactory solution.

Q: The chair makes me uncomfortable, but | cannot find where the
problem is.

A: We are sorry to hear that you are having an unsatisfactory user experience.
Please kindly send us a photo or video of where the problem might lie. This way,
we can better locate the problem and offer you a solution.

About Delivery:

Q: What is the estimated delivery time?
A: Home delivery within the continental U.S. usually takes 3-8 days.

Q: The product has not been delivered.

A: We apologize for the inconvenience caused. Due to COVID-19, shipping may
experience delays. Please be patient, and we will keep track of it with you.

Q: The product fails to be dispatched.

A: Please contact us, and we will confirm your address again. Then we will report
this to the DPD.

Q: The shipping information has not been updated.

A: Due to a large quantity of orders, it might take some time before the information
is fully updated. Your patience is highly appreciated.

Q: There are scratches or cracks in the backrest or other parts.

A: We hope this does not affect the normal use of the chair, and you can consult
us for the replacement of the flawed parts.

About Orders:

Q: Can | cancel my order?

A: For items that have not been delivered or items with delayed delivery, canceling
the order will be accepted. Inventory items are usually shipped within 24-48 hours
after an order is placed. Once the items are shipped, they cannot be canceled.
*Orders of customized or special items cannot be canceled.

Q: My order is lost during delivery.

A: Please contact the responsible logistics center and report detailed information
to them for compensation. If you need any help concerning this, feel free to contact
us.



